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QUALITY ASSURANCE CERTIFICATE OF COMPLIANCE
(ACCORDING TO EN10204 TYPE 3.1}

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN IN ONE OR MORE OF THE

FOLLOWING STANDARDS LAST EDITION:
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES
ESTANDARES ULTIMA EDICION )

Y138C2258
05/12/2014

(Numero) Number
(Fecha) Date

wince

API 598 - VALVE INSPECTION AND TESTING APL oD - PIPELINE VALVES - GATE, PLUG, BALL AND CHECK
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING APL 600 - STEEL GATE VALVES, FLANGED AND WELDING ENDS
ANSIB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSI B16-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED
ANSI Bl6-34 - VALVES - FLANGED, THREADED AND WELDING ENDS AP 602 - COMPACT STEEL QATE VALVES - FLANGED, THREADED,
MSS-$P61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS
API 594 - CHECK VALVES FLANGED, LUG, WAFER AND BUTT WELDING
PRESSURE TEST SHELL BACK SIDE___ wADO) )
Part No. AC031A08MABS30000G (PRUEBAS DE PRESION) (CASCO) (SEAT) 1 3
(Codigo)
Descrintion 3" Fig. 5202 F UT WCB, API TRIM No.8 830000 HYDROSTATIC (PSI1) 450 450 NA NA
0
Descripeion  CAST STEEL GATE VALVE 150 CLASS HORGSTATIGN
VALYULA COMPUE "ERO F "LASE
' ) N ( "xi.. U.I-A(O\H’LE.RTA DE:A(,FRO FUNDIDO CLASE {50) _ PNEUMATIC (PSI) - -
VALVE WITH LOW EMISSION CONTROL (50 PPM'S MAX.) (VALVULA SUMINISTRADA CON CONTROL (NEUMATICA)
DE BAJAS EMISIONES FUGITIVAS (50 PPM'S MAX.) ) s
[ MECHAN!CAL TEST (PROP. MECANICAS) ]
CHEMICAL COMPOSITION (%) COMPOSICION QUIMICA (%) TENS  YIELD ELG RED BHN l
/ CAT No. / / 5 : . KPSI KPSI % %
ITEM é{Ong\) 0 MATERIAL C Mn P S Si Ni Cr Mo Cu . v Ch cvN@ 1ST 2ND 3RD AVG
B(‘)DY H7068 ASMAZICGRWCE 0.181 0.985 0.021 0.024 0.444  0.042  0.058 0.011 0.030 0.001 76.13  43.79 38 54 166
CUERPQ Normalized (Normalgado a) 900 °C Temper to (Temple a) 650 °C Air Cooled. (Enfriado en aire.)
BONNET ~ Ho7M ASPMAZIGERNER 0211  0.815 0.026 0.030 0.449 0.041 0.081 0.021 0.052  0.001 76.71 42.78 28 54 165
BONETE Normalized (Normaljzado a) 900 °C Temper to (Temple a) 650 °C Air Cooled. (Enfriado en aire.)
WEDGE g AR o GRNLRE 0219  0.702  0.029  0.022 0423  0.038 0.056 0.008 0.036 0.001 78.30 4481 40 44 149

RISEO Normalized (Normalgado a) 900 °C Temper to (Temple a) 650 °C Air Cooled. (Enfniado en aire.)
- J
FACI0-21 REV 3"
-
CERTIFICADO POR: CERTIFIED BY :
ASEGURAMIENTO DE QUALITY ASSURANCE

Yolanda Ponciano



